GG 3300

I

UNITEDPOWER .

THE

L L L.




THE PROFESSTONAL

pniTenPrower. GG 3300

R QLALITY

Position Part number Nazev Name
0 062024220002 |[Alternator Alternator
1 012030000026 |Motor UP170 engine UP170
2 062024220007 |Rotor Rotor assy
3 062024230010 |Stator Stator assy
4 029030200301 |Pfedni kryt motoru front end housing 190
5 029030101500 |[Ochranny kryt protection board
6 029030430600 |Zadni kryt alternatoru rear cover 190
7 029019900602 |[Sitko nadrze fuel tank cup
8 02901990070904 |Palivovy kohout fuel tank switch assy
9 250000005 Palivova zatka fuel tank cap
10 029019910001 |Silenblok fuel tank shock pad
11 029019930000 |plovak nadrze oil pointer assy
12 029025000046 |[Panel French control panel assy
13 029019900401 |Svorka hadi¢ky pipeline clamp ®8
14 029019900100 [Hadicka oil pipeline @4.5mm
15 029030300314 |Zadni kryt motoru rear end housing cover 190
16 029019900408 |[Svorka hadicky pipeline clamp ®7
17 029030500101 |Konektor rear end cover connecting rock
18 029030610201 |[Civka 3KW AVR
19 029040400001 |Tlumi€ vyfuku muffler component assy
20 029049910200 |Tésnéni tlumice muffler gasket
21 029910300201 [Silenblok shock pad
22 029930000801 |Kabel uzemnéni grounding wire
23 029940100100 [Boc¢ni kryt tlumice muffler side hood
24 029940100200 |Kryt tlumice muffer outer hood
25 022100400001 |Ram frame assy
26 029010300123 [Palivova nadrz 15L fuel tank
28 S-05*16 Sroub M5x16 flange boltM5*16
29 S-06*12 Sroub M6x12 flange boltM6*12
30 Sroub M6x14 flange boltM6*14
31 Sroub M6x130 flange bolt M6*130
32 S-08*20 Sroub M8x20 flange bolt M8*20
33 Sroub M8x25 s pruzinou flange bolt and spring assy M8*25
34 Sroub 5/16-210 bolt 5/16-210(24UNC)
35 Sroub M5x20 boltM5*20
36 029030700200 [Uhlik carbon brush




THE PROFESSTONAL

pniTenPrower. GG 3300

R QLALITY

Position Part number Nazev Name
37 Matice M5 nut M5
38 M-06 Sroub M6 bolt M6
39 M-08 Matice M8 Nut M8
40 Podlozka 5 plain washer C5
41 P-06 Podlozka 6 plain washer C6
42 Pojistna podloZzka 6 lock washer 6
43 Podlozka 8 plain washer C8
44 Pruzna podlozka 5 spring washer 5
45 Pruzna podloZka 6 spring washer 6
46 Pruzna podlozka 8 spring washer 8
47 Pojistna podloZzka 5 lock washer 5
48 Sroub M8x25 s pruzinou flange bolt and spring assy M8*25
49 Sroub M6x16 Bolt M6X16




THE PROFESSTONAL

pniTenPrower. GG 3300

R QLALITY




THE PROFESSTONAL

pniTenPrower. GG 3300

R QLALITY

Position Part number Nazev Name
1 Sroub M8x33 Bolt M8x33,5
2 081118-100 |Gufero 25x41,25x6 Oil seal 25x41,25x6
3 012020000800 |Kryt klikové skFiné Crankcase cover
4 012020200000 |Olejova mérka Qil dipstick
5 012020000900 |Té&snéni klikové skfiné Crankcase gaskets
6 514010801400 [Cep Pin 8x14
7 6205 LoZisko 6205 Bearing 6205
8 012030500000 |Vackova hridel Cam shaft
9 012030100003 |Klikova hfidel Crankshaft
10 012020000500 [HFidel regulatoru Speed governing shaft
11 012020000600 [Pojistny krouzek Snap ring
12 012020100000 |Regulator otacek Speed governing gear
13 019990000600 [Podlozka Speed swinging rod washer
14 012020000700 [Pojistka Spool, Governor
15 518041800000 [Pojistny krouzek pistniho ¢epu Piston pin circlip
16 012020500000 [Ojnice Connecting rod
17 012020002600 [Pistni Cep Piston pin
18 012030000402 |Pist Piston
19 012030400001 |Pistni krouzky set Piston ring set
20 015020000200 [Plovak nadrze Low oil sensor
21 511050602201 |Sroub M6x22 Bolt M6x22
22 019990000300 |Vypustny Sroub M10x15 Qil drain bolt M10x15
23 019990000400 |[Tésnéni vypustného Sroubu Oil drain bolt gaskets
24 012030000100 |Klikova skfin Crankcase
25 012030000300 [Zdvihatko ventilu Valve tappet
26 012020002200 |Zdvihaci tyCka ventilu Valve lifter
27 516040803401 |Svornik M8x34 Studs M8x34
28 Sroub M6x12 Bolt M6x12
29 012020002300 |Pfidavny kryt ventilatoru Shroud
30 012021700000 |Vodici deska Push guide assy
31 012020300000 [Vahadlo ventilu Valve rocket assy
32 565402003 Tésnéni ventilového vika Cylinder head cover gasket
33 012020001000 |Ventilové viko Cylinder head cover
34 012020001300 |Zajisténi ventilu Cap
35 012020001500 [Sedlo pruZiny sani Intake spring seat
36 012020001400 [Sedlo pruziny vyfuku Exhaust spring seat




THE PROFESSTONAL

pniTenPrower. GG 3300

R QLALITY

Position Part number Nazev Name
37 012020001600 |PruZina ventilu Valve spring
38 012020002400 |[Gufero Oil seal, pipe
39 511050806006 |Sroub M8x60 Bolt M8X60
40 A969P Svicka zapalovani Spark plug
41 012030001300 [Hlava valce Cylinder head
42 012020001900 |Vyfukovy ventil Outlet valve
43 012020002000 [Saci ventil Inlet valve
44 012030000500 |[Tésnéni hlavy valce Cylinder head gaskets
45 514011001600 [Cep 10x16 Pin10x16
46 012020800000 |Setrvacnik Flywheel
47 710009003 Ventilator Flywheel fan
48 012020003200 [Zapalovani kompletni Ignition coil
49 012020005300 |Miska startéru Starting flange
50 746001066 Matice M14x1,5 Nut M14x1.5
51 012020009701 |Kryt ventiladtoru Wind hood
53 012021500002 [Startér kompletni Recoil starter
54 540011064 Svornik karburatoru M6x91 Studs M6X91
55 012020003800 |Tésnéni sani Inlet gasket
56 012020003900 |lzolagni vloZka Carburator Cushion block
57 012020004000 |Tésnéni karburatoru Carburator gasket
58 012030300035 |Karburator Carburator
59 012020004100 [Tésnéni vzduchového filtru Air cleaner gasket
60 012021000014 |Vzduchovy filtr kompletni Air cleaner
61 012020004800 |Pridavny kryt ventilatoru Shroad comp.
62 019990001700 |Dioda Switch Assy, QOil Level
63 511050600807 |Sroub M6x8 Bolt M6X8
64 012020000200 |Osa ovladani regulatoru otacek Shaft, governor arm
65 PodloZka 6 Washer
66 019990000700 |Spona Speed swinging rod lock clamps
67 012020004600 [Paka regulatoru otacek Speed governing arm
68 012020004500 |Sroub Lock bolt




THE PROFESSTONAL

pniTenPrower. GG 3300

R QLALITY

Position Part number Nazev Name
69 512040600001 |[podloZka M6 Nut M6
70 012020004201 |Pruzina Speed governing spring
71 012020004300 [PruZina tahla regulace Throttle reset spring
72 012020004400 |[Tahlo regulace Speed governing pull rod
73 511050503001 |Sroub M5x30 Bolt M5X30
75 019990000502 [Hadicka odvétrani Breathing tube
76 012021200002 [Kulisa ovladani otacek Speed governing assy
77 512040500000 |Matice M5 Nut M5




